Plain and Reinforced Concrete Laboratory

Department of Civil Engineering

University of Engineering and Technology, Lahore
Phone Nos. 042-99029202, 042-99029217

10009
To: Engr. Muhammad Javed (Resident Engineer) Dr. M. Yousaf
Rizwan Nazir Consulting Engineers (Pvt.) Ltd.
Project: House # 223, Sector-Z, DHA Phase-3, Lahore
Our Ref. No. CL/CED/ 9929 Dated: 26-02-20
Your Ref. No. RNEC/H-233/DHA/20/04 Dated: 25-02-20
COMPRESSION TEST REPORT
Concrete Cubes/Concrete Cylinders/Bricks/Cores/Tuff Tiles/Pavers
Specimens received on; 25-02-20 Tested on: 25-02-20 in dry/wet condition
Casting Date* Size Weight Area of Ultimate Ultimate
2 Mark* /Wet Weight (in) (Ibs./gms) s X'. load Stress Remarks
& ection
(gms) (Sq. in) (Tons/Ibs) (Psi)
1 11 |2 | 2020 | 6Diax12 14.2 28.28 25 1950 Engraved
2 11 |2 | 2020 | 6Diax12 14 28.28 20 1560 Engraved
3 11 |2 | 2020 | 6Diax12 14.4 28.28 23 1800 Engraved
4
5
6
7
8
9
10
11
12
13
14
15
16

Results can also be seen on website http://www.uet.edu.pk/faculties/facultiesinfo/department?RID=testing reports&id=6

* as engraved on the specimens (if any)

** BS3921 requires average of ten clay brick samples for crushing strength and water absorption

*** BS5328 requires mean of two cube sample strength at 28 days as characteristic strength

**** ACI318-08 requires mean of two sample (6"diax12" cylinder) strength at 28 days as comprerssive strength

Note: Above results pertain to the unsealed samples supplied to the laboratory

The laboratory is not responsible for sampling, originality and construction conditions (such as mix
proportion, w/c ratio, compaction, curing and quality of ingredients). The test results are recommended to
be interpreted in the light of above factors by the engineer.

supervisor(lab) Director/Dy. Director Concrete Laboratory



Plain and Reinforced Concrete Laboratory

Department of Civil Engineering

University of Engineering and Technology, Lahore
Phone Nos. 042-99029202, 042-99029217

9968
To: Rana Sajjad Ali (Resident Engineer) Dr. M. Yousaf
Al-lmam Enterprises (Pvt.) Ltd. Lahore
Project: Construction of Gold Mall & Apartments (Phase-IV DHA) Lahore
Our Ref. No. CL/CED/ 9930 Dated: 26-02-20
Your Ref. No. Imam/01/GIGA/DHA/LHE/1130 Dated: 17-02-20
COMPRESSION TEST REPORT
Concrete Cubes/Concrete Cylinders/Bricks/Cores/Tuff Tiles/Pavers
Specimens received on; 18-02-20  Tested on: 25-02-20 in dry/wet condition
' Cszglg Size Weight Area of Ultimate | Ultimate
j:_ Mark* W/\{avigtht (in) (Ibs./gms) Sei:(t-ion load Stress Remarks
(gms) (Sq.in) | (Tons/lbs) (Psi)
1 C.CTile 6x6x1 1158 36 97 5940
2 C.C Tile 6x6x1 1170 36 96 5880
3 C.C Tile 6x6x1 1172 36 98 6000
4
5
6
7
8
9
10
11
12
13
14
15
16

Results can also be seen on website http://www.uet.edu.pk/faculties/facultiesinfo/department?RID=testing reports&id=6

* as engraved on the specimens (if any)

** BS3921 requires average of ten clay brick samples for crushing strength and water absorption
*** BS5328 requires mean of two cube sample strength at 28 days as characteristic strength

**** ACI318-08 requires mean of two sample (6"diax12" cylinder) strength at 28 days as comprerssive strength

Note: Above results pertain to the unsealed samples supplied to the laboratory
The laboratory is not responsible for sampling, originality and construction conditions (such as mix
proportion, w/c ratio, compaction, curing and quality of ingredients). The test results are recommended to

be interpreted in the light of above factors by the engineer.

supervisor(lab)

Director/Dy. Director Concrete Laboratory




Plain and Reinforced Concrete Laboratory

Department of Civil Engineering

University of Engineering and Technology, Lahore
Phone Nos. 042-99029202, 042-99029217

9988
To: Engr. Rizwan Ahmad (Assistant Resident Engineer) Dr. Agsa
AR Engineers, Lahore
Project: Construction of Jewel-1 Apartment Plaza at Gulberg-3, Lahore
Our Ref. No. CL/CED/ 9931 Dated: 26-02-20
Your Ref. No. ARSTO001 Dated: 21-02-20
Concrete Cubes/Concrete Cylinders/Bricks/Cores/Tuff Tiles/Pavers
Specimens received on; 21-02-20 Tested on: 25-02-20 in dry/wet condition
Casting Date* Size Weight Area of Ultimate | Ultimate
o
= Mark* /Wet Weight (in) (Ibs./gms) s X‘. load Stress Remarks
& ection
(gms) (Sq. in) (Tons/Ibs) (Psi)
1 | F-2Foundation, Grid | 4 | 4 | 5000 | gDjax12 | 14.4 28.28 62 4840 | Non Engraved
3-12, Line G
o | F-2Foundation, Grid | 5 | 4| 5000 | 6Diax12 | 14.4 28.28 68 5300 | Non Engraved
3-12, Line G
3 | F-2Foundation, Grid | 5, | 4| 5000 | 6Diax12 14 28.28 73 5690 | Non Engraved
3-12, Line G
4 | F-2Foundation, Grid | 54 | 4 | 5050 | eDiax12 | 14.2 28.28 55 4290 | Non Engraved
3-12, Line G
F-2 Foundation, Grid .
5 3-12. Line G 24 |1 1| 2020 | 6Diax12 14.4 28.28 49 3820 Non Engraved
g | F-2Foundation, Grid | 5, | 4| 5000 | 6Diax12 14 28.28 39 3040 | Non Engraved
3-12, Line G
7
8
9
10
1
12
13
14
15
16

Results can also be seen on website http://www.uet.edu.pk/faculties/facultiesinfo/department?RID=testing reports&id=6

* as engraved on the specimens (if any)

** BS3921 requires average of ten clay brick samples for crushing strength and water absorption
*** B§5328 requires mean of two cube sample strength at 28 days as characteristic strength
**** ACI318-08 requires mean of two sample (6"diax12" cylinder) strength at 28 days as comprerssive strength

Note: Above results pertain to the unsealed samples supplied to the laboratory
The laboratory is not responsible for sampling, originality and construction conditions (such as mix
proportion, w/c ratio, compaction, curing and quality of ingredients). The test results are recommended to
be interpreted in the light of above factors by the engineer.

supervisor(lab)

Director/Dy. Director Concrete Laboratory




To:

Plain and Reinforced Concrete Laboratory

Shahid Builders (Pvt.) Ltd.

Lytton Road, Mozang, Lahore
Project: Construction of Labard Rehabilitation & Vocational Training Centre, Harbanspura, Lahore

Our Ref. No. CL/CED/

Your Ref. No.

Department of Civil Engineering

University of Engineering and Technology, Lahore

Phone Nos. 042-99029202, 042-99029217

9932

SBL/2020/5

Dated:

Dated:

26-02-20

24-02-20

Concrete Cubes/Concrete Cylinders/Bricks/Cores/Tuff Tiles/Pavers

COMPRESSION TEST REPORT

9990
Dr. Agsa

Specimens received on; 24-02-20 Tested on: 25-02-20 in dry/wet condition

Casting Date* Size Weight Area of Ultimate Ultimate
2 Mark* /Wet Weight (in) (Ibs./gms) s X'. load Stress Remarks
& ection

(gms) (Sq.in) | (Tons/lbs) (Psi)

1 LGF Slab 18 | 1| 2020 | 6Diax12 14.2 28.28 57 4450 Non Engraved
2 LGF Slab 18 | 1| 2020 | 6Diax12 14.1 28.28 52 4060 Non Engraved
3 LGF Slab 18 | 1| 2020 | 6Diax12 14 28.28 52 4060 Non Engraved
4 LGF Slab 18 | 1| 2020 | 6Diax12 14.2 28.28 50 3900 Non Engraved
5
6
7
8
9
10
11
12
13
14
15
16

Results can also be seen on website http://www.uet.edu.pk/faculties/facultiesinfo/department?RID=testing reports&id=6

* as engraved on the specimens (if any)
** BS3921 requires average of ten clay brick samples for crushing strength and water absorption

*** BS5328 requires mean of two cube sample strength at 28 days as characteristic strength

**** ACI318-08 requires mean of two sample (6"diax12" cylinder) strength at 28 days as comprerssive strength

Note: Above results pertain to the unsealed samples supplied to the laboratory

The laboratory is not responsible for sampling, originality and construction conditions (such as mix

proportion, w/c ratio, compaction, curing and quality of ingredients). The test results are recommended to

be interpreted in the light of above factors by the engineer.

supervisor(lab)

Director/Dy. Director Concrete Laboratory




Plain and Reinforced Concrete Laboratory

Department of Civil Engineering

University of Engineering and Technology, Lahore
Phone Nos. 042-99029202, 042-99029217

9993

To: Abdullah Hussain (Resident Engineer) Dr. Agsa

E&PHE Div., NESPAK (Pvt.) Ltd. Lahore / (M/s HCS-MASTIC JV)
Project: Public Spaces Upgradation of Existing Parks in Sahiwal & Sialkot (Lot-2: Works for Upgradation of
Parks in Sialkot)

Our Ref. No. CL/CED/ 9933 Dated: 26-02-20

Nespak/SAH/UET/010 Dated: 24-02-20

COMPRESSION TEST REPORT

Concrete Cubes/Concrete Cylinders/Bricks/Cores/Tuff Tiles/Pavers

Your Ref. No.

Specimens received on; 24-02-20 Tested on: 25-02-20 in dry/wet condition

Mark*

Sr. No.

Casting Date*

/Wet Weight

(gms)

Size

(in)

Weight

(Ibs./gms)

Area of
X-Section

(Sq. in)

Ultimate
load

(Tons/Ibs)

Ultimate
Stress

(Psi)

Remarks

—_

27 |1

2020

6Diax12

14

28.28

47

3670

Non Engraved

28.28

59

4600

2 27 | 1] 2020 6Diax12 14.1 Non Engraved

2020 6Diax12 134 28.28 48 3750 Non Engraved

10

11

12

13

14

15

16

Results can also be seen on website http://www.uet.edu.pk/faculties/facultiesinfo/department?RID=testing reports&id=6

* as engraved on the specimens (if any)

** BS3921 requires average of ten clay brick samples for crushing strength and water absorption

*** BS5328 requires mean of two cube sample strength at 28 days as characteristic strength

**** ACI318-08 requires mean of two sample (6"diax12" cylinder) strength at 28 days as comprerssive strength

Note: Above results pertain to the unsealed samples supplied to the laboratory

The laboratory is not responsible for sampling, originality and construction conditions (such as mix
proportion, w/c ratio, compaction, curing and quality of ingredients). The test results are recommended to
be interpreted in the light of above factors by the engineer.

supervisor(lab) Director/Dy. Director Concrete Laboratory



Plain and Reinforced Concrete Laboratory

Department of Civil Engineering

University of Engineering and Technology, Lahore
Phone Nos. 042-99029202, 042-99029217

9999
To: Muhammad Irfan (Project Coordinator) Dr. Agsa
Noor Durrani & Associates, Lahore
Project: Cash & Carry Store and Shopping Complex, at Bosan Road, Multan
Our Ref. No. CL/CED/ 9934 Dated: 26-02-20
Your Ref. No. J/0606/187 Dated: 24-02-20
COMPRESSION TEST REPORT
Concrete Cubes/Concrete Cylinders/Bricks/Cores/Tuff Tiles/Pavers
Specimens received on; 24-02-20 Tested on: 25-02-20 in dry/wet condition
Casting Date* Size Weight Area of Ultimate Ultimate
2 Mark* /Wet Weight (in) (Ibs./gms) S X'. load Stress Remarks
& ection
(gms) (Sg.in) | (Tons/lbs) (Psi)
1 28 Mpa (18) 22 | 1| 2020 | 6Diax12 14 28.28 77 6010 Non Engraved
2 28 Mpa (18) 22 | 1| 2020 | 6Diax12 14 28.28 71 5540 Non Engraved
3 28 Mpa (19) 23 | 1| 2020 | 6Diax12 14 28.28 76 5930 Non Engraved
4 28 Mpa (19) 23 | 1| 2020 | 6Diax12 14 28.28 73 5690 Non Engraved
5 35 Mpa (20) 24 | 1| 2020 | 6Diax12 14 28.28 85 6630 Non Engraved
6 35 Mpa (20) 24 | 1| 2020 | ©6Diax12 14 28.28 75 5850 Non Engraved
7
8
9
10
11
12
13
14
15
16

Results can also be seen on website http://www.uet.edu.pk/faculties/facultiesinfo/department?RID=testing reports&id=6

* as engraved on the specimens (if any)

** BS3921 requires average of ten clay brick samples for crushing strength and water absorption

*** BS5328 requires mean of two cube sample strength at 28 days as characteristic strength

**** ACI318-08 requires mean of two sample (6"diax12" cylinder) strength at 28 days as comprerssive strength

Note: Above results pertain to the unsealed samples supplied to the laboratory

The laboratory is not responsible for sampling, originality and construction conditions (such as mix
proportion, w/c ratio, compaction, curing and quality of ingredients). The test results are recommended to
be interpreted in the light of above factors by the engineer.

supervisor(lab) Director/Dy. Director Concrete Laboratory




Plain and Reinforced Concrete Laboratory

Department of Civil Engineering

University of Engineering and Technology, Lahore
Phone Nos. 042-99029202, 042-99029217

10000
To: Site Engineer Dr. Agsa
N.A Associates, Lahore
Project: Nil
Our Ref. No. CL/CED/ 9935 Dated: 26-02-20
Your Ref. No. Nil Dated: 24-02-20
COMPRESSION TEST REPORT
Concrete Cubes/Concrete Cylinders/Bricks/Cores/Tuff Tiles/Pavers
Specimens received on; 24-02-20 Tested on: 25-02-20 in dry/wet condition
Casting Date* Size Weight Area of Ultimate Ultimate
% Mark* /Wet Weight (in) (Ibs./gms) | X-Section load Stress Remarks
’ (gms) (Sq. in) (Tons/Ibs) (Psi)
1 Floor (1:2:4) 21 1| 2020 | 6x6x6 8.2 36 30 1840 Engraved
2 Floor (1:2:4) 21| 1| 2020 | 6x6x6 8 36 31 1900 Engraved
3 Floor (1:2:4) 22 | 1| 2020 | 6x6x6 8 36 33 2020 Engraved
4 Floor (1:2:4) 22 | 1| 2020 | 6x6x6 8.2 36 25 1540 Engraved
5
6
7
8
9
10
11
12
13
14
15
16

Results can also be seen on website http://www.uet.edu.pk/faculties/facultiesinfo/department?RID=testing reports&id=6

* as engraved on the specimens (if any)
** BS3921 requires average of ten clay brick samples for crushing strength and water absorption

*** BS5328 requires mean of two cube sample strength at 28 days as characteristic strength

**** ACI318-08 requires mean of two sample (6"diax12" cylinder) strength at 28 days as comprerssive strength

Note: Above results pertain to the unsealed samples supplied to the laboratory

The laboratory is not responsible for sampling, originality and construction conditions (such as mix
proportion, w/c ratio, compaction, curing and quality of ingredients). The test results are recommended to
be interpreted in the light of above factors by the engineer.

supervisor(lab)

Director/Dy. Director Concrete Laboratory




Plain and Reinforced Concrete Laboratory

Department of Civil Engineering

University of Engineering and Technology, Lahore
Phone Nos. 042-99029202, 042-99029217

10001
To: Muhammad Essa (Chief Financial Officer) Dr. Agsa
Markhor Developers (Pvt.) Ltd. Lahore
Project: Construction of 75-Shadman-l, Lahore (Strong Ready Mix)
Our Ref. No. CL/CED/ 9936 Dated: 26-02-20
Your Ref. No. Nil Dated: 24-02-20
COMPRESSION TEST REPORT
Concrete Cubes/Concrete Cylinders/Bricks/Cores/Tuff Tiles/Pavers
Specimens received on; 24-02-20 Tested on: 25-02-20 in dry/wet condition
Casting Date* Size Weight Area of Ultimate | Ultimate
2 Mark* /Wet Weight (in) (Ibs./gms) s X‘. load Stress Remarks
& ection
(gms) (Sq.in) | (Tons/Ibs) (Psi)
1 Column (6000 Psi) 17 | 2 | 2020 | 6Diax12 14.2 28.28 46 3590 Engraved
2 Column (6000 Psi) 17 | 2 | 2020 | 6Diax12 14 28.28 44 3430 Engraved
3 Column (6000 Psi) 17 | 2 | 2020 | 6Diax12 14.2 28.28 52 4060 Engraved
4
5
6
7
8
9
10
11
12
13
14
15
16

Results can also be seen on website http://www.uet.edu.pk/faculties/facultiesinfo/department?RID=testing reports&id=6

* as engraved on the specimens (if any)

** BS3921 requires average of ten clay brick samples for crushing strength and water absorption

*** BS5328 requires mean of two cube sample strength at 28 days as characteristic strength

**** ACI318-08 requires mean of two sample (6"diax12" cylinder) strength at 28 days as comprerssive strength

Note: Above results pertain to the unsealed samples supplied to the laboratory
The laboratory is not responsible for sampling, originality and construction conditions (such as mix
proportion, w/c ratio, compaction, curing and quality of ingredients). The test results are recommended to

be interpreted in the light of above factors by the engineer.

supervisor(lab) Director/Dy. Director Concrete Laboratory



Plain and Reinforced Concrete Laboratory

Department of Civil Engineering

University of Engineering and Technology, Lahore
Phone Nos. 042-99029202, 042-99029217

10001
To: Muhammad Essa (Chief Financial Officer) Dr. Agsa
Markhor Developers (Pvt.) Ltd. Lahore
Project: Construction of 75-Shadman-l, Lahore (Strong Ready Mix)
Our Ref. No. CL/CED/ 9937 Dated: 26-02-20
Your Ref. No. Nil Dated: 24-02-20
COMPRESSION TEST REPORT
Concrete Cubes/Concrete Cylinders/Bricks/Cores/Tuff Tiles/Pavers
Specimens received on; 24-02-20 Tested on: 25-02-20 in dry/wet condition
Casting Date* Size Weight Area of Ultimate Ultimate
2 Mark* /Wet Weight (in) (Ibs./gms) S X'. load Stress Remarks
& ection
(gms) (Sq. in) (Tons/Ibs) (Psi)
1 | RCC vg::; (5500 1 45| 2 | 2020 | 6Diax12 14 28.28 50 3900 Engraved
o | RCC vg::; (5500 | 45| 2 | 2020 | 6Diax12 14.4 28.28 60 4680 Engraved
3 | RCC vg::; (5500 | 45| 2 | 2020 | 6Diax12 14 28.28 46 3590 Engraved
4
5
6
7
8
9
10
11
12
13
14
15
16

Results can also be seen on website http://www.uet.edu.pk/faculties/facultiesinfo/department?RID=testing reports&id=6

* as engraved on the specimens (if any)

** BS3921 requires average of ten clay brick samples for crushing strength and water absorption
*** BS5328 requires mean of two cube sample strength at 28 days as characteristic strength
**** ACI318-08 requires mean of two sample (6"diax12" cylinder) strength at 28 days as comprerssive strength

Note: Above results pertain to the unsealed samples supplied to the laboratory

The laboratory is not responsible for sampling, originality and construction conditions (such as mix
proportion, w/c ratio, compaction, curing and quality of ingredients). The test results are recommended to
be interpreted in the light of above factors by the engineer.

supervisor(lab) Director/Dy. Director Concrete Laboratory



Plain and Reinforced Concrete Laboratory

Department of Civil Engineering

University of Engineering and Technology, Lahore
Phone Nos. 042-99029202, 042-99029217

10002
To: Engr. M. Qasim Saeed Dr. Agsa
Al-Hafeez Group, Lahore
Project: Abdul Kabir Plaza Gulberg-lil, Lahore
Our Ref. No. CL/CED/ 9938 Dated: 26-02-20
Your Ref. No. Nil Dated: 24-02-20
COMPRESSION TEST REPORT
Concrete Cubes/Concrete Cylinders/Bricks/Cores/Tuff Tiles/Pavers
Specimens received on; 24-02-20 Tested on: 25-02-20 in dry/wet condition
Casting Date* Size Weight Area of Ultimate Ultimate
2 Mark* /Wet Weight (in) (Ibs./gms) s X‘. load Stress Remarks
& ection
(gms) (Sq.in) | (Tons/Ibs) (Psi)
1 Columns 62| 2020 6Diax12 134 28.28 49 3820 Engraved
2 Columns 62| 2020 6Diax12 13.8 28.28 47 3670 Engraved
3 Columns 912 2020 6Diax12 134 28.28 27 2110 Engraved
4 Columns 912 2020 6Diax12 134 28.28 27 2110 Engraved
5
6
7
8
9
10
11
12
13
14
15
16

Results can also be seen on website http://www.uet.edu.pk/faculties/facultiesinfo/department?RID=testing reports&id=6

* as engraved on the specimens (if any)

** BS3921 requires average of ten clay brick samples for crushing strength and water absorption

*** BS5328 requires mean of two cube sample strength at 28 days as characteristic strength

**** ACI318-08 requires mean of two sample (6"diax12" cylinder) strength at 28 days as comprerssive strength

Note: Above results pertain to the unsealed samples supplied to the laboratory

The laboratory is not responsible for sampling, originality and construction conditions (such as mix
proportion, w/c ratio, compaction, curing and quality of ingredients). The test results are recommended to
be interpreted in the light of above factors by the engineer.

supervisor(lab) Director/Dy. Director Concrete Laboratory



Plain and Reinforced Concrete Laboratory

Department of Civil Engineering

University of Engineering and Technology, Lahore
Phone Nos. 042-99029202, 042-99029217

10003
To: Waqas Zafar (Project Director) Dr. Agsa
Peach Club, Faisalabad
Project: The Qube, Lahore
Our Ref. No. CL/CED/ 9939 Dated: 26-02-20
Your Ref. No. Nil Dated: 21-02-20
Concrete Cubes/Concrete Cylinders/Bricks/Cores/Tuff Tiles/Pavers
Specimens received on; 24-02-20 Tested on: 25-02-20 in dry/wet condition
Casting Date* Size Weight Area of Ultimate | Ultimate
o
= Mark* /Wet Weight (in) (Ibs./gms) S X‘. load Stress Remarks
& ection
(gms) (Sq.in) | (Tons/lbs) (Psi)
1 LitWalls B-1to | 45| 5 | 2020 | 6Diax12 14 28.28 60 4680 | Non Engraved
Ground Floor
p | HitWallsB1to | 4615 | 5000 | 6Diax12 14 28.28 58 4520 | Non Engraved
Ground Floor
3 | HitWalsB1to | 4615 5000 | 6Diax12 14 28.28 64 4990 | Non Engraved
Ground Floor
4 Stairs Fights 1 14| 2 | 2020 | 6Diax12 14 28.28 39 3040 | Non Engraved
andings
Stairs Flights .
5 +Landings 14 | 2 | 2020 | 6Diax12 14 28.28 46 3590 Non Engraved
6 Stairs Flights | 14| 5 | 2020 | 6Diax12 14 28.28 42 3280 | Non Engraved
+Landings
7 Lift WallsB2toB1 |23 | 1 | 2020 | 6Diax12 14 28.28 47 3670 Non Engraved
8 Lit WallsB2toB1 |23 | 1 | 2020 | 6Diax12 14 28.28 52 4060 Non Engraved
9 Lift WallsB2toB1 |23 | 1 | 2020 | 6Diax12 14.1 28.28 49 3820 Non Engraved
10 B-2 Lift Pit Slab 25| 1| 2020 | 6Diax12 14.1 28.28 49 3820 Non Engraved
1 B-2 Lift Pit Slab 25| 1| 2020 | 6Diax12 14 28.28 69 5380 Non Engraved
12 B-2 Lift Pit Slab 25| 1| 2020 | 6Diax12 14.1 28.28 55 4290 Non Engraved
13
14
15
16

Results can also be seen on website http://www.uet.edu.pk/faculties/facultiesinfo/department?RID=testing reports&id=6

* as engraved on the specimens (if any)

** BS3921 requires average of ten clay brick samples for crushing strength and water absorption
*** B§5328 requires mean of two cube sample strength at 28 days as characteristic strength
**** ACI318-08 requires mean of two sample (6"diax12" cylinder) strength at 28 days as comprerssive strength

Note: Above results pertain to the unsealed samples supplied to the laboratory

The laboratory is not responsible for sampling, originality and construction conditions (such as mix
proportion, w/c ratio, compaction, curing and quality of ingredients). The test results are recommended to
be interpreted in the light of above factors by the engineer.

supervisor(lab) Director/Dy. Director Concrete Laboratory



